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Model/Size 500*500
Hb 4 A4 W-30B A E 4% i, H A7 /
Name of Sample (TVOC+E4 B4 %) Trademark
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Grade
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Inspected Entilty Manufacturer PR 3]
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Date of Manufacture Serial No.
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Sampling Date Sampling Size
WHEE AhA.
Sampling Site { S ¢
Organizer(s)
AT , Siﬁg) ,
Numberof Sample(s) Deliverer
3|48 # B HHE
Dateof Sample(s) 2020 %2 A 28 B Numberof 23
Aurived Sample(s) Recevived
Wi £ 5 Fy— g =B 2020 %3 A 13 H-
Test Category Rl Test Date 202043 A 14 B
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Sample(s) Description and A B R
Condition
A B AR AR ol 2 o
Tl Rend 9 GB 18584-2001 (% A F A6 FEASH#H KRELF A EHMILED
ZAY, FASHESE TR B 6945 RIS GB 18584-200
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Ntfn‘:;r Test Items Requirement(s) Test Results Item Conclusion
T 45 <90 A e
o 4R <75 A e
i TehkeE (I
&%) mg/kg
T4 <60 A s e
TR <60 AA e
’%51 A AL S =1 5
it TR BIRA: 45 1.25mg/kg, % 0.7 mgkg, 4 1.5 mg/kg, & 0.007 mg/ke.
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